Permobil

Drawings Permobil Originals - Tray Hardware

Other Part Catalogs  
Accessories  
Accessories  
Permobil Originals - Tray Hardware  






 






Parts View

New Part Number Old Part Number Description Pos
335220 1834700 MOUNT HARDWARE,ADJUSTABLE TRAY, RIGHT LEVER, PAIR 1.1
335221 1834701 MOUNT HARDWARE,ADJUSTABLE TRAY, LEFT LEVER, PAIR 2.1
333887 1834702 RECEIVER KIT, ADJUSTABLE TRAY HDW, CORPUS, PAIR 3.1
333889 1834704 RECEIVER KIT, ADJUSTABLE TRAY HDW, VS, PAIR 4.1
333888 1834703 RECEIVER KIT, ADJUSTABLE TRAY HDW, M1, PAIR 5.1
600194 600194-99-0 BOLT MC6S 6x20 fzb 6.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 7.1
600192 600192-99-0 SHCS MC6S 6x12 fzb 8.1
600232 600232-99-0 NUT M6M 6 fzb 9.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 10.1
1832141 1822869 REPLACED BY 1832141 LOCK HANDLE M6X20 11.1
1832141 1832141 ADJ HANDLE, TRUNK SUPPORT PERMOBIL, M6x20, EACH 11.2
314519 1823502 ADJUSTMENT DISC (TEETH) UNITRAC - QTY 1 12.1
602397 602397-99-0 BOLT K6S 6x22 fzb 13.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 14.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 15.1
601371 601371-99-0 WASHER M6 FENDER 16.1
612800 612800-99-0 WASHER DIN 137B 6Fe/Zn 5 C1 (KBB 6,4 X 12 X 0,5) 17.1
601422-99 601422-99-0 BOLT K6S 6x12 fzb 18.1
319466 1826460 RECEIVER, ADJUSTABLE TRAY HDW, CORPUS, EACH 19.1

Spare Parts Catalog - v2.0 (5)